CRM 52

Onderdelentekening

CH.IC0068

CH.IC0041 CH.IC0040

CH.IC0042
CH.IC0043

CH.IC0091

CH.IC0062

CH.IC0054

CH.IC0063

CH.IC0035

CH.IC0054

CH.IC0064
CH.IC0044

CH.IC0045

CH.IC0052

CH.IC0007
CH.IC0067
CH.IC0728
CH.IC0056

CH.IC0057

CH.IC0073
CH.IC0058

CH.IC0072
CH.IC0059
CH.IC0060

CH.IC0023

[CH.Ic0024
CH.IC0025

CH.IC0021

CH.IC0031 X CH.IC0065
| CH.IC002 ’

CH.IC0007
CH.IC0033
CH.IC0089
CH.IC0015
CH.IC0004
CH.IC0003

CH.IC0013

CH.IC0003

CH.IC0015

CH.IC0051
CH.IC0050

CH.IC0016 CH.IC0083

CH.IC0011
CH.IC0014

CH.IC0007

CH.IC0033

CH.IC0020A

CH.IC0016A

&

Pompgroep 1/2



CRM 52

Onderdelentekening

Nr. Code Omschrijving Description Aantal
CH.IC0003 Ball bearing
CH.IC0004 Bi-angular bearing
CH.IC0007 Screw
CH.IC0011 Qil plug
CH.IC0013 Gasket
CH.IC0014 Qil sight gauge
CH.IC0015 Gasket
CH.IC0016 Gasket
CH.IC0016 Gasket
CH.IC0020 Qil plug
CH.I1C0021 Bearing
CH.IC0022 Nut
CH.IC0023 Circlip
CH.IC0024 Bush
CH.IC0025 Screw
CH.IC0031 Washer
CH.IC0033 Washer
CH.IC0035 Valve
CH.IC0040 Washer
CH.IC0041 Tension rod
CH.IC0042 Filter cover
CH.IC0043 Filter cartridge
CH.IC0044 Filter casing
CH.IC0045 Nut
CH.IC0050 Crankcase
CH.IC0051 Crankshaft
CH.IC0052 Cylinder
CH.IC0054 Valves plate
CH.IC0056 Compression ring
CH.IC0057 Stepped scraper ring
CH.IC0058 Slotted oil scraper ring
CH.IC0059 Piston @53
CH.IC0060 Piston pin
CH.IC0062 Gasket
CH.IC0063 Gasket
CH.IC0064 Gasket
CH.IC0065 Gasket
CH.IC0067 Washer
CH.IC0068 Screw
CH.IC0072 Nut
CH.IC0073 Washer
CH.IC0075 Compl. connecting rod
CH.IC0083 Support
CH.IC0089 Support
CH.IC0091 Cylinderhead
CH.IC0728 Flywheel 280

&

Pompgroep 2/2



Onderdelentekening

4 5 6 7 8 9 10

12 13 14 15 16

2221 20

34 33 32 31 30 29 28 27 26

Tankgroep 1/2

5
T
3
j
0



CRM 52

Onderdelentekening

Nr. Code Omschrijving Description Aantal
01 7105100 Cavo Cable

02 7301583 Pressure switch

03 7301197 Pressure reducer %" 2 way
04 7301507 Connection 72" x 20 mm
05 7301936 Plug %"

06 3151155 Reduction %" x %"

07 7301170 Non return valve %2"F x /2" M
08 0030911 Screw M8 x 30

09 7370002 Head

10 7301173 Nipples ¥2"x %"

1 7301237 Connecting pipe 50-100
12 1660347 Belt A 41

13 0030911 Screw M8 x 30

14 1601383 Pulley @ 80 1/AF19

15 7301118 Rear Beltguard K 8-11
16 7301117 Front Beltguard K 8-11
17 7301326 Cap

18 0030481 Screw M6 x 20

19 0830101 Washer @ 6 x 11

20 7301167 Beltguard support

21 7301168 Fixing plate

22 0640051 Nut M6

23 122481060 Motor

24 7301251 Pumping group plate
25 0031151 Screw M10 x 16

26 7350112 Line cock %"

27 7301671 Tank 1t.50 CEE

28 0610091 Nut M8

29 0030971 Screw M8 x 60

30 7301749 Support

31 0650141 Nut M12

32 7301150 Wheel @ 175 x 40

33 0011221 Screw M12 x 80

34 7302003 Drain cock 3/8”

35 3131085 Connection M/F %"

36 3140061 Connection 2" x 3/8”
37 7301948 Safety valve 3/8” 11bar PED 4
38 3151145 Nipples %" x 3/8”

39 7301162 Pressure Gauge @ 63
40 7301232 UNI group 74

41 7301935 Flange 3/8”

42 7302110 Connection ¥4” M/F

43 4711302 Hose rilsan & 6

&
T
3
j
0

Tankgroep 2/2



